

# IYU SAILCLOTH TEST REPORT

Test Report Date : Jul. 19, 2018

Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m <sup>2</sup> )	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%			
					Warp	Fill	Warp	Fill		Warp	Fill	45°		10lbs	25lbs	50lbs	100lbs	lb	N		
														lb							
1	250PE-A	White	0.25	57	248	9.87	11.55	43.90	51.37	200	384.51	376.51	311.72	lb	Warp (1)	0.078	0.162	0.334	1.020	24.6	110
Lot No: 18-07-051-216					9.67	10.75	43.01	47.82	1710.30		1674.72	1386.53	N	Fill (2)	0.060	0.178	0.479	1.171	23.4	104	
					9.31	10.57	41.41	47.02					45° (3)	0.675	1.746	2.881	4.401	7.41	33		

